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UN38.3 Test Report
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RN O 3.7V, 3000mAh, 11.1Wh

Rechargeable Li-ion Battery Pack BL3000F9031781S1PCRV

Sample name - 32y 3000mAh, 11.1Wh
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TEST

4i'5 No.: STR17079151S

QAR ] 76 HUHE 55 7 b 4] BL300OF9031781S1PCRV
*ilﬁq;%%( Chinese 3.7V, 3000mAh, 11.1Wh
Sample name 5 Rechargeable Li-ion Battery Pack BL3000F9031781S1PCRV
English 3.7V, 3000mAh, 11.1Wh
= Elé‘ =
FE b 01~43
Sample No.
éﬁ%{i GlobTek, Inc.
Consignor
ESTRaL v IRBRFFRE R M) SR AT R F)
Manufacturer Glob Tek (Suzhou) Co.,Ltd.
T, BAE COCT bt Pa i g i Scge fbrEF1)
AR ST/SG/AC.10/11/Rev.6, 38.3
IPRIbER i

Test method
and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

FEm AP BORAEE I, R 79.0%32.0%9.3mm
Appearance Blue prismatic battery, size 79.0*32.0*9.3mm
S A VERE ! WAz H
F RIS EH 2017-07-26 WEie iz F 2017-07-26 ~ 2017-08-04
Accepted date Test date

[ 17 AN AR N 22) NI L N S S NI 719 R SN O35 L N 1)y

W H . . . W .
Test itemn Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
st items
Overcharge, Forced discharge.
M, ZFE AT A A B O T E R B s () Jt T S I AbR TN
ST/SG/AC.10/11/Rev.6, 38.3 brufE#isk,
The sample has passed the test items of UNITED NATIONS "Recommendations
A on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
Mk 458 ST/SG/AC.10/11/Rev.6, 38.3
Conclusion
%k H#l(Issue date): 2017-08-07
&
Comments
St » g*a Wl 32 = Y ¥/5 D
Compiler: Checker: _’FI‘/ Appr.over

TR A5 e S RS e A7 B 2 1

Shenzhen SEM.Test Technology Co., Ltd.

H20, 12 W
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TEST 255 No.: STR17079151S
N FEEL SR B RS S N I -
e | s E 4 N AL R &It
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
BeAE Tk s i g s sei
1 e AR FRMETMT) UN Manual of Tests and Criteria | VL 1 e /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 4 T.1 Test | See Appendix 1 Passed
T.1
A COCTak S s i g 5 s
5 i R FRAET-M) UN Manual of Tests and Criteria | Wi 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 4 T.2 Test | See Appendix 2 Passed
T.2
A B Tk S i i d i 5 seae
3 5 FRAETEY UN Manual of Tests and Criteria | WK% 3 ok /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
A E Tkt Pic i g 5 seu A
4 Mk PETMY UN Manual of Tests and Criteria | JLIff % 4 Hi& /
Shock ST/SG/AC.10/11/Rev.6, 38.3 ik T.4 Test | See Appendix 4 Passed
T.4
S BAE T E I S i i i i1 e
5 Ex:er:al PrEFMY UN Manual of Tests and Criteria | W% 5 ok /
short-circuit ?‘IgSG/AC.lO/ll/Rev.G, 38.3 k4 T.5 Test | See Appendix 5 Passed
BAE T E I S i i i i1 e
6 BIE PrEFMY UN Manual of Tests and Criteria | W% 6 e /
Crush ST/SG/AC.10/11/Rev.6, 38.3 A% T.6 Test | See Appendix 6 Passed
T.6
A E COCT ki Pic i g 5 sei A
7 e FRUEFUFY UN Manual of Tests and Criteria | W.H% 7 % /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 ik T.7 Test | See Appendix 7 Passed
T.7
BAE T E I S i i i s e
8 i GEN FRUEFMY UN Manual of Tests and Criteria | W.ift#% 8 Lk /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 A% T.8 Test | See Appendix 8 Passed
T.8
MR IR IE ey . . .
T;éjt‘ffif’nﬁm WERELEE: 20°C -25°C; MEEMRAL:  45% - 75%
vire Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
condition
BT H ,
Test items
S A 4]
B R A E)Bﬁ
Subcontracted o N - / OZ /
test condition LS ame co
Subcontracte €
d Laborator Huhk .
y ' CERS
Addres / /
S Tel

GRENTH A5 S I A A PR 2 7]
Shenzhen SEM.Test Technology Co., Ltd.

3T, L1277
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TEST w5 No.: STR17079151S
S §
Appendix 1
75 1 TIRIN H 42 1o P AR
No. Name of Test Items Altitude simulation
MR AT R _ N T
Sample No. | Sample status | Hitft IT 4 LI HhL o IT % LI Ma?; ;OSS RESId(I.(,I)/a)l ocv ES
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 jﬁfjﬁﬁf&;j 48.660 4.200 48.659 4.198 0.002 99.95 o)
02 1§§§§§ggid 48.566 4.200 48.563 4.198 0.006 99.95 o)
03 jﬁfjﬁﬁf&;j 48.115 4.198 48.113 4.197 0.004 99.98 o)
04 1§§§§§ggid 48.592 4.199 48.591 4.197 0.002 99.95 o)
05 jﬁfjﬁﬁf&;j 48.724 4.198 48.722 4.196 0.004 99.95 o)
06 1§§§§§ggid 48.238 4.200 48.236 4.198 0.004 99.95 o)
07 jﬁfjﬁﬁf&;j 48.140 4.199 48.137 4.197 0.006 99.95 o)
08 1§§§§§ggid 48.127 4.198 48.125 4.197 0.004 99.98 o)
09 jﬁfjﬁﬁf&;j 48.349 4.198 48.349 4.196 0.000 99.95 o)
10 AUGERAN | 48 394 4.199 48.320 4.197 0.008 99.95 o)

1 CYC Fully Charged

DS

i L-iltie;  V-FFSG DA, R-BEER;  F-lRk; O-Joilds. JofF=. offh. Enicd. oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRENTH A5 S I A A PR 2 7] %4, 12 5
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST w5 No.: STR17079151S
M & 2
Appendix 2
F , | W 2R AT
No. Name of Test Items Thermal test
MR AT kY _ N T
Sample No. | Sample status | Hiite i JF# R L A JFH R Ma?; ;OSS RESId(I.(,I)/a)I ocv E
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
BRI
01 LlerEl | 48.659 4.198 48.656 4.148 0.006 98.81 o)
02 1§§§§§ggid 48.563 4.198 48.558 4.147 0.010 98.79 o)
03 jﬁfjﬁﬁf&;j 48.113 4.197 48.110 4.150 0.006 08.88 o)
04 1§§§§§ggid 48.591 4.197 48.587 4.146 0.008 08.78 o)
05 jﬁfjﬁﬁf&;j 48.722 4.196 48.716 4.136 0.012 98.57 o)
06 1§@§§§ggid 48.236 4.198 48.230 4.146 0.012 98.76 o)
07 jﬁfjﬁﬁf&;j 48.137 4.197 48.132 4.147 0.010 98.81 o)
08 lﬁﬁgﬁffd 48.125 4.197 48.121 4.145 0.008 98.76 0
09 jﬁfjﬁﬁf&;j 48.349 4.196 48.346 4.147 0.006 98.83 o)
10 HUGERAIL | 48 390 4.197 48.315 4.148 0.010 08.83 o)

1 CYC Fully Charged

DS

i L-iltie;  V-FFSG DA, R-BEER;  F-lRk; O-Joilds. JofF=. offh. Enicd. oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRENTH A5 S I A A PR 2 7] %501, L1215
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST w5 No.: STR17079151S
M & 3
Appendix 3
75 3 TIRIN H 42 |
No. Name of Test Items Vibration
MR AT R _ N T
Sample No. | Sample status | Hiit & TR L Ot 5 TR L Ma?; ;OSS RESId(I.(,I)/a)l ocv R
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 jﬁfjﬁﬁf&;j 48.656 4.148 48.656 4.147 0.000 99.98 o)
02 1§§§§§ggid 48.558 4.147 48.558 4.147 0.000 100.00 o)
03 jﬁfjﬁﬁf&;j 48.110 4.150 48.110 4.150 0.000 100.00 o)
04 1§§§§§ggid 48.587 4.146 48.587 4.146 0.000 100.00 o)
05 jﬁfjﬁﬁf&;j 48.716 4.136 48.714 4.136 0.004 100.00 o)
06 1§§§§§ggid 48.230 4.146 48.230 4.145 0.000 99.98 o)
07 jﬁfjﬁﬁf&;j 48.132 4.147 48.132 4.147 0.000 100.00 o)
08 1§§§§§ggid 48.121 4.145 48.121 4.145 0.000 100.00 o)
09 jﬁfjﬁﬁf&;j 48.346 4.147 48.346 4.147 0.000 100.00 o)
10 HUGERAIL | 48 315 4.148 48.315 4.148 0.000 100.00 o)

1 CYC Fully Charged

DS

i L-iltie;  V-FFSG DA, R-BEER;  F-lRk; O-Joilds. JofF=. offh. Enicd. oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRENTH A5 S I A A PR 2 7] %6 01, JL12 5
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST w5 No.: STR17079151S
M & 4
Appendix 4
F 4| BRIE £ i
No. Name of Test Items Shock
MR AT R _ N T
Sample No. | Sample status | Hiit & TR L Ot 5 TR L Ma?; ;OSS RESId(I.(,I)/a)l ocv R
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 jﬁfjﬁﬁf&;j 48.656 4.147 48.656 4.147 0.000 100.00 o)
02 1§§§§§ggid 48.558 4.147 48.558 4.147 0.000 100.00 o)
03 jﬁfjﬁﬁf&;j 48.110 4.150 48.110 4.148 0.000 99.95 o)
04 1§§§§§ggid 48.587 4.146 48.587 4.146 0.000 100.00 o)
05 jﬁfjﬁﬁf&;j 48.714 4.136 48.714 4.136 0.000 100.00 o)
06 1§§§§§ggid 48.230 4.145 48.230 4.145 0.000 100.00 o)
07 jﬁfjﬁﬁf&;j 48.132 4.147 48.130 4.147 0.004 100.00 o)
08 1§§§§§ggid 48.121 4.145 48.121 4.145 0.000 100.00 o)
09 jﬁfjﬁﬁf&;j 48.346 4.147 48.346 4.147 0.000 100.00 o)
10 HUGERAIL | 48 315 4.148 48.315 4.148 0.000 100.00 o)

1 CYC Fully Charged

DS

i L-iltie;  V-FFSG DA, R-BEER;  F-lRk; O-Joilds. JofF=. offh. Enicd. oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRENTH A5 S I A A PR 2 7] 7, 12 5
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4m*5 No.: STR17079151S
¥ * 5
Appendix 5
5 5 M I0 H 44 55 AR %
No. Name of Test Items External short circuit
. o , . ¥ i 2 10 ¢ e i N o
BERGE PERMIRAS v R BIRZ R pas
Sample No. Sample status (C) Test result Remark
Y UGEATEHL
01 1 CYé\lzj;J’:;Iy Charged 56.3 O /
Y UEAETEH
02 1cve I;ully Charged 56.2 0] /
Y UGEATEHL
03 1 CYé\ IZLJ’:;Iy Charged 56.4 O /
YUGEAETEH
04 1cve I;ully Charged 56.3 0] /
HUGEATEHL
05 1 CYé\lzj;J’:;Iy Charged 56.4 O /
Y UEAETEH
06 1cve I;ully Charged 56.5 0] /
Y UGEATEHL
07 1 CYé\lzj;J’:;Iy Charged 56.3 O /
YUGEAETEH
08 1cve I;ully Charged 56.4 0] /
Y URGEATEHL
09 1 CYé\lzj;J’:;Iy Charged 56.6 O /
Y UEAETEH
10 1cve I;ully Charged 56.3 0] /
LU A

Er DA R-BGH FLlKG O-JofifA. Jom. JokE K.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

GRENTH A5 S I A A PR 2 7] %8 ut, L1215
Shenzhen SEM.Test Technology Co., Ltd. Page of
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et %5 No.: STR17079151S
M £ 6
Appendix 6
] 6 R H 4475 BIE
No. Name of Test Items Crush
¥ 2 % HR ¥ ik A . )
ﬁlﬁ]éﬁ? ﬁétﬁ])lj(%% M:f l]Ellternal Te'n_w“pjtlaurire Ymﬂlﬁ%% %’E
Sample No. Sample status (C) Test result Remark
B X 50%75 5
1 1 CY(/Z\SO% gapjty 24.2 O /
TR 50% 7% &
12 1 CYC 50% gapity 24 1 O /
B X 50%75 5
13 1 CY(/Z\SO% gapjty 24.2 O /
TR 50% 7% &
14 1 CYC 50% gapity 24 1 O /
B X 50%75 5
15 1 CY(/Z\SO% gapjty 24.3 e /
LR H

T D-fififA; F-kdk; O-Tfffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRENTH A5 S I A A PR 2 7] 9, JL12 5
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 455 No.: STR17079151S
o *x 7
Appendix 7
Fe'5 7 W H 445K g
No. Name of Test Items Overcharge
FEM 9~ GRS MR L #E
Sample No. Sample status Test result Remark
FUE R
16 1 CYé\IZTLJ’:;Iy Charged O /
HIRGEA TR
17 1CYC I;ully Charged O /
FUE R
18 1 CYé\IZTLJ’:;Iy Charged O /
HIRGEA T
19 1CYC I;ully Charged O /
50 IKSEA T
20 50 CYé\IZLlJ:IIy Charged O /
50 KSEA A
21 50 CYC liully Charged O /
50 KsEA T
22 50 CYé\IZLlJ:IIy Charged O /
50 KSEA A
23 50 CYC liully Charged O /
S|

T D-fififA; F-kdk; O-Tfffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRENTH A5 S I A A PR 2 7] 510 01, L1270t
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %i*5 No.: STR17079151S

M %& 8

Appendix 8

s g | WRITUH £ S

No. Name of Test Items Forced discharge
ERE TR FEARIRAS DA & #E
Sample No. Sample status Test result Remark

24 L oy ) o /
25 Loty B o /
26 L Chnay e o /
27 Loty B o /
28 L hraly e o /
29 Loty B o /
30 L oy ) o /
31 Loty B o /
32 L hraly e o /
33 Loty B o /
34 s0 Ry it o /
35 so ey B o /
36 s0 Ry it o /
37 so ey B o /
38 s0 Ry it o /
39 so ey B o /
40 s0 Ry it o /
4 so e nay B o /
42 s0 Ry it o /
43 so e nay B o /

T D-fififA; F-kdk; O-Tfffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRENTH A5 S I A A PR 2 7] 117, L1270t
Shenzhen SEM.Test Technology Co., Ltd. Page of
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L
Sample photo

o GlobTek, Inc.~
] Www.globtel,(.corﬂ
Rechargeable Li-ion Battery Pack 11CP9/32/77
BL3000F9031781S1PCRV
3.7Vd.c. 3000mAh 11.1Wh
CAUTION:
-May explode if disposed of in fire
-Use specified charger only (o4 -
-Do not short circuit %{9 ﬁ:
-Do not disassemble or modify
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